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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,88412 MRz -34.41 dBm 21,4108 £34.000 Mz | 849.000 Mz 100,000 kiz 845 60550 MRz 3.40 cBm ~26.60 0B
523,000 MHz £24.000 MHz 200,000 kHz 82398851 MHz -26.94 dém -13.94 8 843.000 MHz 850.000 MHz 200.000 kHz 840,00450 MHz -27.45 dBm -14.45 dB
£24.000 MHz 539.000 MHz 100.000 kHz £28.80270 MHz 3.33 dBm -26.57 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.81419 MHz -34.14 dBm -21.14 dB
I J1 i
03:01:41

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-22 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225B

LTE Band 26 /

15MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr ﬂ%’ ] um 5
Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck 'ABS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS 20 GBH‘.‘P S
10 dém 10 dem
0de ot e oy g 0 e L ripe, gl A P g A .
-10 dem ! 71$ dBm |E
SPURIOUS_LINE_ABS l
20 dem 1 -2p dBm
-30 dBm il nfgu dBm i
‘—M iy
4.8, -40 dem
-50 dam -50 dem
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stap 839.0 MHz || Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,08601 MHz -38.14 dEm -25.14 dB 534,000 MHZ 549,000 MAzZ 100,000 kA2 843.01250 Mhz > 66 dbm _27W|
523,000 MHz £24.000 MHz 200,000 kHz 82399550 MHz -29.34 dbm -16.34 08 843.000 MHz 850.000 MHz 200.000 kHz 849,01948 MHz -29.51 dBm -16.51 dB
£24.000 MHz 539.000 MHz 100.000 kHz 62904246 MHz 2.12 dém -27.87 dB 850.000 MHz 860.000 MHz 100.000 kHz 851.07393 MHz -36.93 dBm -23.93 dB
I - i 1 B2

LTE Band 26 / 15MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectr || Spectrum v
Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 11.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck 'ABS | SPURIGHE GHBEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF::‘IH PURIOUS INE_ABS 20 GBH‘.‘P S
10 dém 10 dem
ode 7 - _WJWWWWM 0 B oA \
-10 dBm -1 dBm i
SPURIOUS_LINE_ABS 1
20 dem I 20 dem
-30 dBm 7/ il\ o dem i
.J ./ \,L.
\ q
40 dBm 40 dBm
J—
-50 dam -50 dem
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stap 839.0 MHz || Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALl Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,00809 MHz -30.05 dem -26.05 dB 534,000 MHZ 849,000 MHZ 100,000 kA2 843.79271 Mhz 064 dom -zgﬁl
523,000 MHz £24.000 MHz 200,000 kHz 82392258 MHz -30.45 dBm -17.45 8 843.000 MHz 850.000 MHz 200.000 kHz 849,01249 MHz -31.64 dBm -19.64 dB
£24.000 MHz 539.000 MHz 100.000 kHz £28.66783 MHz 0.34 dBm -29.56 dB 850.000 MHz 860.000 MHz 100.000 kHz 851.12388 MHz -39.26 dBm -26.26 dB
I J1 i
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Conducted Spurious Emission

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
5p T|[ spect i
Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
- . e NP W R ’ -~ S SN PSS —
-50 dBm T
et
-70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.99428 MHz -56.28 dBm -43.26 dB 30.000 MHz 815.000 MHz 100.000 kHz B805.21264 MHz -56.51 dBm -43.51 dB
860,000 MHz 1.000 GHz 100.000 kHz 929.86005 MHz =-56.10 dBm -43,10 dB 860,000 MHz 1,000 GHz 100.000 kHz 894.63845 MHz -56.17 dBm -43,17 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -44.82 dBm -31.82 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -44.62 dBm -31.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90176 GHz -41.04 dBm -28.04 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -40.,92 dBm -27.82 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90227 GHz -41.30 dBm -28.30 db 7.000 GHz 9,000 GHz 1.000 MHz 8.92727 GHz -41.09 dBm -28.09 d&
— — — —_—
L L J o L L J L
02:06:0 24.DEC.2024 02:07:2
Highest Channel / QPSK
pec 1 @
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
] - Y NPT N R
-50 dBm—f
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 811.49225 MHz -56.74 dBm -43.74 dB
860,000 MHz 1.000 GHz 100.000 kHz 949,73342 MHz -56.36 dem -43.36 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -43.83 dbm -30.83 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.89226 GHz -41,02 dBém -28.02 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92577 GHz -41.16 dBm -28.16 d&
i
I J v
Date: Z4.DE
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LTE Band 26 / 3MHz
Lowest Channel / QPSK Middle Channel / QPSK

| spe ¥
Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
ey T R e St P U N
h 1 L
-50 derr J -50 dBm T
MIJ
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 809.87329 MHz -56.39 dBm -43.39 dB 30.000 MHz 815.000 MHz 100.000 kHz 781.71317 MHz -56.64 dBm -43.64 dB
860,000 MHz 1.000 GHz 100.000 kHz 861.09630 MHz -56.42 dBm -43,42 dB 860,000 MHz 1,000 GHz 100.000 kHz 9B5. 14162 MHz -56,37 dBm -43,37 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -44.58 dBm -31.58 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -44.07 dBm -31.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91826 GHz -40.99 dBm -27.99 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88376 GHz -41,07 dBm -28.07 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.22777 GHz -41.27 dBm -28.27 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.02777 GHz -41.43 dBm -28.43 d&
_—
)i o )i o

Highest Channel / QPSK
n [%]

Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém

Spec

-30 dém

-40 dBm

i ey -

-50 dBém

-70 dB
-80 de:
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 618.54150 MHz -56.59 dBm -43.50 dB
860,000 MHz 1.000 GHz 100.000 kHz 952,11263 MHz -56.06 dem -43.06 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -44.22 dbm -31.22 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -40.87 dBm -27.87 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.91077 GHz -41.31 dBém -28.31 d&
i
JL J
Date: 24
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LTE Band 26 / 5SMHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.50 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,50 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
40 dBn 40 dBm __
y et R W IS P M—— I WP N
i sned
-50 derr J -50 dBm
W'J
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz | || Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.58299 MHz -56.66 dBm -43.68 dB 30.000 MHz §15.000 MHz 100.000 kHz 799.22733 MHz -56.47 dBm -43.47 dB
860,000 MHz 1.000 GHz 100.000 kHz 860.86305 MHz -56.40 dBm -43,40 dB 860,000 MHz 1.000 GHz 100.000 kHz 981.26058 MHz -56.38 dBm -43,38 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -45.11 dBm -32.11 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -44.50 dBm -31.50 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91876 GHz -41.19 dBm -28.10 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91876 GHz -41.10 dBm -28.10 d&
7.000 GHz 9,000 GHz 1.000 MHz 8.21977 GHz -41.32 dBm -28.32 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00877 GHz -41,38 dBm -28.38 dB
_— —_—
)i o )i o
L JL ) L L J
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
» P . S WS R
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 772.73530 MHz -56.65 dBm -43.65 dB
860,000 MHz 1.000 GHz 100.000 kHz 867 44085 MHz -56.47 dem -43.47 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -44.45 dbm -31.45 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.91476 GHz -40,96 dBm -27.96 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.91727 GHz -41.43 dBm -28.43 d&
i
JL J
Date: 24
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LTE Band 26 / 10MHz
Lowest Channel / QPSK Middle Channel / QPSK

| spe ¥
Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
40 dBrm 40 dBm -
- e P N E—_ -~ s PNt et
L] v~ 1 oy by
-50 derr T -50 dBm T
lJ MlJ
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 803.93710 MHz -56.55 dBm -43.55 dB 30.000 MHz 815.000 MHz 100.000 kHz 774.79579 MHz -56.65 dBm -43.65 dB
860,000 MHz 1.000 GHz 100.000 kHz 902.61579 MHz =-56.40 dBm -43,40 dB 860,000 MHz 1,000 GHz 100.000 kHz 889.32023 MHz -56.46 dBm -43.46 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -45.28 dBm -32.28 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -44.45 dBm -31.45dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -41.26 dBm -28.26 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95226 GHz -41,14 dBm -28.14 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90127 GHz -41.26 dBm -28.26 db 7.000 GHz 9,000 GHz 1.000 MHz 8.01877 GHz -41,34 dBém -28,34 d&
— —_—
i ™) i

Highest Channel / QPSK

ot | i
Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine $PURIOUS LINE_ABS PABS
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBém
-40 dBém
[l et B S
-50 dem—F
W‘J
-70 dB
-80 de
-90 des
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 811,39413 MHz -56.88 dém -43.88 dB.
2860.000 MHz 1,000 GHz 100.000 kHz 931,72609 MHz -56,35 dBém -43.35 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -44.46 dBm -31.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94676 GHz -41.21 dBm -28.21 dB
7.000 GHz 5.000 GHz 1.000 MHz 7.69658 GHz -41,32 dBm -28.32 dB.
i
J1 J b
Date: 24.D) 02:55:51
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LTE Band 26 / 15MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.50 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,50 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
.\ o O NP R \ R NP S R
-50 derr T -50 dBm T
’ M'J
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz | || Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.73755 MHz -56.36 dBm -43.36 dB 30.000 MHz §15.000 MHz 100.000 kHz 796.23477 MHz -56.45 dBm -43.45 dB
860,000 MHz 1.000 GHz 100.000 kHz 936.20790 MHz -56.38 dBm -43,38 dB 860,000 MHz 1.000 GHz 100.000 kHz 992.04508 MHz -56.18 dBm -43,18 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65059 GHz -45.37 dBm -32.37 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -44.66 dBm -31.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88626 GHz -40.90 dBm -27.90 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -41.01 dBm -28.01 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92527 GHz -41.18 dBm -28.18 db 7.000 GHz 9,000 GHz 1.000 MHz 7.69708 GHz -41.28 dBm -28.28 dB
_— _—
)i o )i o
L JL ) L L J
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
" vt aaa W W B
50 dBm— < —7
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 21497547 MHz -56.56 dBm -43.56 dB
860,000 MHz 1.000 GHz 100.000 kHz 947 54082 MHz -56.16 dem -43.16 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -44.49 dbm -31.49 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,97325 GHz -41,16 dBm -28.16 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90027 GHz -41.30 dBm -28.30 d&
i
JL J
Date: 24 0
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ssamon . FCC RADIO TEST REPORT Report No. : FG402225B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0060
40 Normal Voltage 0.0053
30 Normal Voltage 0.0126
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0074 PASS
-10 Normal Voltage 0.0001
-20 Normal Voltage 0.0127
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0073
Note:

1. Normal Voltage = 3.8 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A2-29 of 29
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG402225B

LTE Band 26_Part 90S

Peak-to-Average Ratio

Mode

LTE Band 26 / 10MHz

Mod.

QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size

Full RB

Full RB

Full RB

Full RB

Result

Middle CH

4.52

5.33

5.91

6.61

PASS

LTE Band 26 / 10MHz / QPSK

LTE Band 26 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum k2 Spectrum 2
Ref Level 30.00 GBm  Offset 11.50 b Ref Level 30.00 GBm  Offset 11.50 b
= att 30de AQT 2ms ® RBW 10 MHz = att 30de AQT 2ms ® RBW 10 MHz
@153 view @153 view
0.1 - 0.1 S
001 001
v \
. \ . A
1E- 1E- -
\
E-04 \I E-04 “
i 1
£ - 160 -
CF 819.0 Miiz Aean Pwr + 20.00 dB CF 819.0 Miiz Mean Pyr + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000 Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest 10%% | 1% 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 23.07 dBm 27 86 dbm 4.73 a8 2.6 dB 4.00 dE 2.52 db 2.72 db Trace 1 [ 2215 dBm 28,04 dbm 5.8% a8 3.04d8 464 dB 5.33a8 5.71a8
CEERRRE [ BERRERE N

LTE Band 26 / 10MHz / 64QAM

LTE Band 26 / 10MHz / 256 QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum k2 Spectrum 2
Ref Level 30.00 GBm  Offset 11.50 b Ref Level 30.00 GBm  Offset 11.50 b
= att 30de AQT 2ms ® RBW 10 MHz = att 30de AQT 2ms ® RBW 10 MHz
@153 view @153 view
S ==
e =
01 01 =
001 001 S
1E- 1E-
E-04 E-04 -
i |
1
‘l \
1E- T 1E- i
|
CF 819.0 Miiz Aean Pwr + 20.00 dB CF 819.0 Miiz Mean Pyr + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000 Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 2115 dBm 27 63 dbm 6.68 a8 3.10d8 5.04 dE 501k .21 Gk Trace 1 [ 10.20 dBm 26 08 dBm 7.73 a8 3.22d8 545 a8 6.61d8 7.33 a8
[ | CEEEEEEN™ ] [ BERRERE N

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG402225B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 14.53 | 14.41 - -
Middle CH 1.30 1.34 3.00 3.06 4.93 4.99 9.73 | 10.05 - - - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Low CH - - - - - - - - 14.86 | 14.20 - -
Middle CH 1.28 1.34 3.1 2.97 5.01 5.08 | 10.16 | 9.81 - - - -
TEL : 886-3-327-3456 Page Number 1 A2-2 of 29

FAX : 886-3-328-4978




ssanranas. FCC RADIO TEST REPORT

Report No. : FG402225B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1150 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 30 kHz
o att 0GB BWT  53.2 us @ VBW 100 kHz  Mode FFT e att A0 SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.66 dBm Mi[1] 16.71 dBm
20 _)nHX- 819 :u.'/:'nrx”\‘u‘\; - ;‘ N 819 wluf:wr\”\‘u‘w;
P " PN T 26.00 ¢ SN [P N, Z0.00 ¢
0d [ “e (It \ 1.306300000 MHZ| - . P e Bl 1.342700000 MHZ|
Q factor 627.2 Q factor 610.2
o £ - 0 de:
T1/ N /
10 d 10 d
0 Y it AV VT T
-20 ¢ 30
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz 9.0 MHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 819.372 MHz 17.66 dbm ndB down 13063 MHz ML 1 519.2254 MHz 16.71 dem ndB down 1.3427 WHz
TL 1 818.3536 MHz -8.21 dém ndg 26.00 dB T 1 £16.3231 MHz ndg 26.00 dB
T2 i 819.6601 MHz -8.43 dbm q factor 627.2 T2 i 812.6657 MHz q factor 610.2
L JU ] - L JU ] -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

- im 2
Ref Level 30.00 GBm  Offset 1150 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.50 OB = RBW 100 kHz
o att I0dE SWT 19 ps @ VBW 300 kHz  Mode FFT e att ande SWT 19 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[RETEN] 10.14 dBm mi1] 18.81 dBm
! 819.52150 MHz 820.21080 MHz
2 2
= I AU P WS 26.00 dp| 2 B 26.00 dB|
_ / By 3.000000000 MH| 0 e B 3.068900000 MH|
Q factor 272.4] f Q factor 267.9
! i
o 0 de: 7 =
Y
10 d —— ~—
Vo A e
-2 o
-a0d -30 o
40 dBm -40 dBm
50 -s0
60 d -60 di
CF 819.0 MHz 1001 pts Span 6.0 MHz 9.0 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 19.5215 MHz 19.14 dém ndp down 3,009 MHz Ml i 620.2108 MHz 18.81 dém ndp down 3.0669 MiHz
TL 1 817.5075 MHz -7.13 dém nds 26,00 d8 1 1 8174835 MHz -7.07 dém nds 26,00 d&
T2 i 820.5165 MHz -6.78 dbm q factor 272.4 T2 i 820.5524 MHz -7.20 dém q factor 267.3

Middle Channel / 5SMHz /| QPSK

Middle Channel / 5MHz / 16QAM

m - im -
Ref Level 30.00 cbm  Offset 11,50 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.50 o & RBW 100 khz
le Att 30 dB SWT 18 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 19 ps @ VBW 300 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.61 dBm mi1] 16.26 dBm
. 52096800 MHZ - ey 819.76900 MHz
ndm_ 6.00 dB) . mds 26.00 dB
. o kit At 1.935000000 MHz - [ o M NNy 1.995000000 MHz
{ Q factor 166.4f 1 Q factor \ 164.1]
o 0 d8: !
10 di
N e . |
T ]
-an d a0 d
-40 dBmv -40 dBm.
-50 -50
60 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz 9.0 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 820.968 MHz 17.61 dom nd@ down 4,835 MHz [ 1 £19.768 MHz 16.26 dem nd@ down 4,885 MHz
T 1 816.562 MHz -8.20 dam nds 26,00 d8 T 1 B16.517 MHz -9.92 dam nds 26,00 d8
T2 1 821.498 MHz -8.19 dém q factor 166.4 T2 1 B21.507 MHz -9.94 dBm q factor 164.1
L JU ] L JU ] e

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-3 of 29




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m - m 2
Ref Level 30.00 GBm  Offset 1150 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 300 kHz
o att 0GR BWT  12.6us @ VBW  1MHz  Mode FFT e att 0B SWT 126 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[RETE] 18.80 dBm Mi[1] 18.37 dBm
M1 B20. M1 B23.2960 MHz|
2 2
2 - ~ =@ ndn . 26.00 dB
10 9.730000000 MHz 10 [ 10.050000000 MHz
b i Q factor 84.9 . Q factor 81.9
0 de - 0 de: ,‘
e v
10 dem - i X
4 R N - \ —
-0 A e .
/
30 dBm
40 dBm 40 dBm
-50 dBm -50 dBm
-60 dem 60 dam
CF 819.0 MHz 1001 pts Span 20.0 MHz 1001 pts pan 20.0 MHz
Marker Markar
Type | Ref | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | ¥-value |__Function | Function Result
ML 820.658 MHz 18.89 dBm ndB down 9,73 WHz M1 1 523.296 MHz 18.37 dBm ndB down 10.05 MHz
TL 814.125 MHz -7.85 dBm ndg 26,00 dB T1 1 £13.945 MHz -7.79 dbm ndg 26,00 dB
T2 i 823.855 MHz -6.82 dbm q factor 84.3 T2 i 623,895 MHz -7.32 dém q factor 818
L JU ] - L JU ] -
i im i
Ref Level 30.00 GBm  Offset 1150 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 300 kHz
o att 0GR BWT  12.6us @ VBW  1MHz  Mode FFT e att 0B SWT 126 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.50 dBm Mi[1] 16.62 dBm
B15.1760 MHz B17.6340 MHz
2 2
2 R ndB__ N 26.00 dB =@ ndB i 76.00 dB
10 i - et ™y 14535000000 MHz 0 e - A B N 14.416000000 MHz
b Q factor | 56.1 . i Q factor \ 56.7
0ds 0 de: -
i [
i3 |
10 dBm 10 dBm: "
. e R et
-20 dBm——; = . a1
p
-3 dBm
40 glgn
-50 dBm
-60 dBm
CF 821.5 MHz 1001 pts Span 30.0 MHz 1001 pts pan 30.0 MHz
Marker Markar
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 815.176 MHz 17.50 dém ndp down 14,535 WiHz M1 i 617.634 MHz 16.62 dom ndp down 14,416 biHz
TL 814.247 MHz -8.74 dBm nds 26,00 d8 T 1 14,427 MHZ -9.87 dém nds 26,00 d8
T2 i 826.783 MHz -8.00 dém q factor 56.1 T2 i 626,843 MHz -9.17 dém q factor 56.7
L JU ] - L JU ] -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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1 A2-4 of 29




ssanranas. FCC RADIO TEST REPORT

Report No. : FG402225B

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

m i i
Ref Level 30.00 GBm  Offset 1150 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 11.50 OB = RBW 100 kHz
o att 0GB BWT  53.2 us @ VBW 100 kHz  Mode FFT e att ande SWT 19 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 16.00 dBm Mi[1] 16.24 dBm
2 819.00840 MHz - w 818.65630 MHz
ndp 26.00 dB 26.00 dB
_ e B 1.286700000 MHzZ 0 ™ ~ 3.116900000 MHZ|
h Q factor 636.5 . 7 Q factor 262.7)
0ds 0 da .
- 7
10 dam - -
- ~
/ \
e S — e
40 dBm 40 dBm
-50 dBm -50 dBm
-60 dem 60 dam
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 819.0084 MHz 16.90 dBm ndB down 1.2667 WHz M1 1 5166583 MHz 16.24 dem ndB down 31169 WHz
TL 1 818.3455 MHz -9.07 dBm ndg 26.00 dB Tl 1 £17.4356 MHz -2.85 dbm ndg 26.00 dB
T2 i 819.6322 MHz -9.30 dém q factor 636.5 T2 i 820.5524 MHz -3.54 dém q factor 262.7
L JU ] - L JU ] -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

m 2 2
Ref Level 30.00 cbm  Offset 11,50 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.50 oB & RBW 300 khz
le Att 30 dB SWT 18 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 126 ps @ VBW  1MHz Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 15.00 dBm Mi[1] 16.65 dBm
519.39000 MHZ . 8205580 MHzZ
2 2
2 Y nae 26.00 dB =@ 26.00 dB
_ P A e A ot B 5.015000000 MHZ| 0 10.170000000 MHz
Y T Q factor 163.4) ! Q factor \ 80.7)
0 de; L 0 des L .
Y
10 d8m 10 dBm -
-20 dém < A\ - - - -20 dem T = —]
S et A i} -
-0 dam g
-40 dBmv -40 dBm.
-50 demr -50 dBm:
60 dBm -60 dam
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 815.38 MHz 15.09 dém nd@ down ML 1 B20.558 Mz 16.65 dem nd@ down 10,17 MHz
T 816,512 MHz -10.75 dBm nd8 T 1 £13.845 MHZ -9,17 dem nd8 26,00 d8
T2 1 821.527 MHz -11.11 dém q factor T2 1 £24.015 MHz -9.53 dbm q factor 80.7

Low Channel / 15MHz / 64QAM

Ref Level 30.00 Gém  Offset 11.50 b e RBW 300 khz

le Att 30 dB SWT 12.6 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100
(@ 17K Max
mi1] 15.31 dBm
827.3140 MHz
2 M
2 ndn 3 26.00 dB)
0 i T L 14.865000000 MHZ
h ! Q factar 55.7
0 de: -
¥
7
A )
-60 dem
CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | X-value | ¥-value | _Function | Function Result |
ML 15.31 dém nd@ down 14,865 MHz
T1 1 814.097 MHz -10.36 dBm ndB 26.00 d&
T2 1 828.963 MHz -10.77 dBm q factor 55.7

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-5 of 29



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG402225B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM Middle Channel / 3MHz / 256QAM

Spectrum - m -
Ref Level 30.00 GBm  Offset 1150 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 11.50 OB = RBW 100 kHz
o att 0GB BWT  53.2 us @ VBW 100 kHz  Mode FFT e att ande SWT 19 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.08 dBm mi1] 15.01 dBm
818,866 819.43160 MHz
2 2
2 I ndn 2 nde 26.00 dp)
0d YA N e 1.342700000 MHZ| 10 o e (W B 2.973000000 MHz
; I Qfactor 609.9) : Q factor \ 275.6
0ds i I" 0 da: 1 .
\, T/ 1
10 d@ 10 dBm:
- ; |
-20 dém -20 dém i
o A e
&4 a0 e
-40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm:
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML 816.8685 MHz 14.08 dBm ndB down 1.3427 WHz M1 1 519.2316 MHz 15.01 dem ndB down 2,573 MHz
TL 818.3371 MHz -11,90 dém ndg 26.00 dB Tl 1 £17.4955 MHz -11,13 dBm ndg 26,00 db
T2 i 819.6787 MHz -11.89 dém q factor 606.9 T2 i 820.4685 MHz 1162 dém q factor 275.6

Middle Channel / 5SMHz / 256 QAM Middle Channel / 10MHz / 256 QAM

S| - im -
Ref Level 30.00 cbm  Offset 11,50 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.50 oB & RBW 300 khz
le Att 30 dB SWT 18 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 126 ps @ VBW  1MHz Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.10 dBm mi1] 14.57 dBm
519.34000 MHZ B15.1440 MHz
2 2
2 nds 6.00 dB =@ nds 26.00 dB
_ - S . Yo 5.085000000 MHz 10 e .810000000 MHZ]
] q factdr 161.1) ] Q factor \ 83.1)
o de: - 0 da: T '\
10 dam 10 dar - T
/ \
-20 dém
A S ~
20 Y i S
-40 dBmv
-50 demr -50 dBm:
60 dBm 60 dam
CF 819.0 MHz 1001 pts Span 10.0 MHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 815.34 MHz 13.10 dém nd@ down 5.085 MHz M1 1 B15.144 Mz 14.57 dem nd@ down 961 Mz
T 816,443 MHz -12,97 dem nd8 26.00 d& T 1 14,085 MHZ -11,54 dBim nd8 26,00 d8
T2 1 821.527 MHz -12.67 dbm q factor 161.1 T2 1 £23.805 MHz -11.45 dam q factor 83.1

Low Channel / 15MHz / 256QAM

ctrum il
Ref Level 30.00 cBm  Offset 1150 db @ RBW 300 kiz
le Att 30 dB SWT 12.6 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100
(@ 19k Max
mi1] 13.10 dBm
8263850 MHz
2
2 nds 26.00 dB
_ . Ao 2B 14.206000000 MHz
! i - - Q factor 58.2
0 de !
10 d@ + 11
-20 dém :
A o,
- F=
b
CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | X-value | ¥-value | _Function | Function Result |
ML 826.385 MHz 13.10 dém nd@ down 14,206 MHz
T1 814.427 MHz -12.73 dBm ndB 26.00 d&
T2 1 828.633 MHz -12.83 dBm q factor 58.2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG402225B

Occupied Bandwidth

LTE Band 26 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 13.47 | 13.47 - -
Middle CH 1.10 1.10 2.72 273 4.50 4.49 9.10 9.06 - - - -
Mode LTE Band 26 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Low CH - - - - - - - - 13.44 | 13.49 - -
Middle CH 1.10 1.09 2.75 5.93 4.50 4.51 9.09 9.10 - - - -
Page Number 1 A2-7 of 29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225B

LTE Band 26

m - m -
Ref Level 30.00 cBm  Offset 1150 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.50 & & RBW 30 khz
le Att 30 dB SWT £3.2 ps @ VBW 100 kHz  Mode FFT be At 30 dB SWT £3.2 ps @ VBW 100 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.03 dBm mi1] 17.46 dem
M #19.307130 MHz \‘ #19.485190 MHz
2 Ry 1.105889411 MHz B Oecaw K 1.105049495 MHz
A A A A TR s T
wd 10d
/ I\
o e 0 d8:
10 df / kS 10 di / -
S S
N T My A Pt \H‘J‘vv-/
v/ | deenr ——
-an d a0 d
-40 dBmr -40 dBm.
-50 -50
60 df -60 di
CF 819.0 MHz 10001 pts Span 2.8 MHz 9.0 MHZ 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 818.30713 MHz 18.03 dém [ 1 818.48518 MHz 17.46 dem
T 1 818.441455 MHz 8.43 dam oce Bw 1.105889411 MHz T 1 818.451255 MHz 9.08 dBim oce Bw 1.105049495 MHz
T2 1 819.547345 MHz 9.55 dBm T2 1 819.556304 MHz 8.33 dBm
L JU ] e L JU ] e
il m il
Ref Level 30.00 cbm  Offset 1150 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.50 o & RBW 100 khz
le Att 30 dB SWT 16.8 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 18.9 ps @ VBW 300 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 19.01 dBrm mi1] 18.23 dBm
20 " 818.433660 MH2| 20 818.204480 MH2|
= R I A W = 2.728527147 MHZ| < NP T 2.735726427 MHZ|
1 d 3 10 df
/
o f A 0 dé: +
/ /
10 df 10 di
7 ] / 3
L vl N e ~t - e
] al 20,460 s
-an d a0 d
-40 dBmv -40 dBm.
-50 -50
60 df -60 di
CF 819.0 MHz 10001 pts Span 6.0 MHz 9.0 MHZ 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 818.43366 MHz 19.01 dém [ 1 816.20448 MHz 18.23 dem
T 1 817.635735 MHz 12,44 dBm oce Bw 2.728527147 MHz T 1 817.633927 MHz 11,71 dam oce Bw 2735726427 MHz
T2 1 820.364264 MHz 12.68 dBm T2 1 B820.369663 MHz 10.92 dBm
L JU ] L JU ] e
ctrum 532 5 v 532
Ref Level 00 dBm  Offset 11.50 dB & RBW 100 kHz Ref Level 30.00 dBm Offset 11.50 dB & RBW 100 kHz
le Att 30 dB SWT 18 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 19 ps @ VBW 300 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.63 dBm mi1] 15.39 dBm
ocenn’t e - - R
T . OccBw = 506549345 MHZ, . oo B . 493550645 MHZ,
o A tia AL e e ! o il et s Aoy [P St
1 f |
]
o ,‘ lt 0 da: - bt
/ \ / \
10 df 10 di
7 Al
o A Pt L - it ~ N N
Rkt U AN
-20 ¢ 30
-40 dBmv -40 dBm.
-50 -50
60 df -60 di
CF 819.0 MHz 10001 pts Span 10.0 MHz 9.0 MHZ 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 820.6508 MHz 16.63 dom [ 1 817.7351 MHz 15.39 dem
T 1 816.745225 MHz 12.06 dam oce Bw 4.506549345 MHZ T 1 816.744226 MHz 11,62 dam oce Bw 4,493550645 MHZ
T2 1 821.251775 MHz 11.92 dém T2 1 821.237776 MHz 9.91 dBm
L JL ] L JU ] e

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssanranas. FCC RADIO TEST REPORT Report No. : FG402225B

LTE Band 26

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

(Spectum ) = m i
Ref Level 30.00 GBm  Offset 1150 db = RBW 300 khz RefLevel 20.00 dbm  Offset 11.50 OB & RBW 300 kHz
o att 0GR BWT  12.7 ps @ VBW  1MHz  Mode FFT e att A0 SWT 127 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 18.78 dBm Mi[1] 19.10 dBm
2 816.18630 MHz - " 814.80840 MHz
- S N N NN = ¢ 9.101089891 MHz = ?}I‘WV_V_/,M PRI AP 9.067093291 MHz
R |
10 df b 10 o ] %
0 de; ! 0 d8s " it
Y A
— o 10 denm . ;
1 i N i FAYadly A WANTS
-20 dgfm
-30 dam =30 de
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 819.0 MHz 10001 pts Span 20.0 MHz 10001 pts pan 20.0 MHz
Marker Markar
Type | Ref | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML 816.1883 MHz 18.78 dbm M1 1 514 BOBA MHz 19.19 dBm
TL 814.42646 MHz 13.16 dBm Occ Bw 9.101089691 MHz T1 1 814.45045 MHz 12,50 dBm Occ Bw 9.067093291 MHz
T2 i 823.52755 MHz 12.24 dém T2 i 823.52755 MHz 11.86 dém
L JU ] - L JU ] -

Low Channel / 15MHz / QPSK Low Channel / 15MHz / 16QAM

- im 2
Ref Level 30.00 cBm  Offset 1150 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.50 oB & RBW 300 khz
le Att 30 dB SWT 12.6 ps @ VBW 1 MHz  Mode FFT be At 30 dB SWT 126 ps @ VBW  1MHz Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [0 15k Max
[EEEY 17.79 dBm mi1] 16.29 dBm
- L - B
IGE BY 3. 2235 MHz cc B 2 3. 35 MHZ,
o N I, S Wkt o PSPy
u f 1
0 de / 0 d8:
/ \ /
10 d8m ‘V‘ 10 dBm :
o s N\, Vi (.
-20 dém
= 7~
-50 demr
60 dBm -60 dam
CF 821.5 MHz 10001 pts Span 30.0 MHz 10001 pts an 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 826.6538 MHz 17.79 dém ML 1 £16.8835 MHz 16.29 dem
T 1 814.76267 MHz 11,41 dBm 0cc Bw 13.477652235 MHz T1 1 814,78067 MHZ 11,39 dem 0cc Bw 13.477652235 MHz
T2 1 828.24033 MHz 12.68 dbm T2 1 826.25632 MHz 11.36 dom

TEL : 886-3-327-3456 Page Number 1 A2-9 of 29
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG402225B

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

m - m -
Ref Level 30.00 cBm  Offset 1150 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.50 o & RBW 100 khz
le Att 30 dB SWT £3.2 ps @ VBW 100 kHz  Mode FFT be At 30 dB SWT 18.9 ps @ VBW 300 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 16.37 dBm [EEEY 16.79 dBm
. “ 619.315250 MHz - 820.177080 MHz
= OcEBW 1.100849915 MHZ < _ occ 2.755524448 MHZ|
d Pt Aanl ekeeias P A VAl Y e P 3z
1 10 of 5
P / \
0ds . 0 da !
/ /
10 dBm - T
/ \
-20 dom -
e e e S -
-30 dBm -30 dBm-
-40 dBmv -40 dBm.
-50 demr -50 dBm:
60 dBm -60 dam
CF 819.0 MHz 10001 pts Span 2.8 MHz Cl 9.0 MHZ 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 819.31525 MHz 16.37 dém ML 1 820.17708 Mz 16.79 dem
T 1 818.450415 MHz 7.16 dam oce Bw 1.100849915 MHz T 1 817626137 MHz 9.95 dBim oce Bw 2.755524448 MHZ
T2 1 819.551265 MHz 7.67 dBm T2 1 820.381662 MHz 9.45 dBm
L JU ] e L JU ] e
il m il
Ref Level 30.00 cbm  Offset 11,50 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.50 o & RBW 300 khz
le Att 30 dB SWT 18 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 12.7 ps @ VBW  1MHz Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 14.65 dBm mi1] 16.20 dBm
. #19.704900 MHzZ - . 823.22360 MHZ
- . ’\:.w.liw +.503549645 MHZ| - “.‘.L‘;\f\ \ 9.095090491 MHz|
b e e il S v
10 ¢ f Lo - g 10 o Sak
/ | | \
0 de: i T 0 das 7
/ \ / \
10 dBm -
\, /
-20 dim / - =
YAV 7
yAw A
-0 dam
-40 dBmv
-50 demr -50 dBm:
60 dBm 60 dam
CF 819.0 MHz 10001 pts Span 10.0 MHz 10001 pts an 20.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 818.7048 MHz 14.65 dom ML 1 £23.2236 MHz 16.20 dem
T 1 816.735226 MHz 9.68 dam oce Bw 4,503549645 MHZ T 1 814,45545 MHz 1101 dam oce Bw 9.095090491 MHz
T2 1 821.238776 MHz 9.68 dBm T2 1 B823.56154 MHz 9.07 dBm
L JU ] e L JU ] e

Low Channel / 15MHz / 64QAM

ctrum il
Ref Level 00 dBm  Offset 11.50 dB & RBW 300 kHz
le Att 30 dB SWT 12.6 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100
(@ 17K Max
mi1] 13.68 dBrm
. 827.57740 MHZ
oce Bw 13444655534 MHZ
0d o 1 e v
/ |
0 de f T
10 dBm -
/
-20 dém .
] Ry
-0 dam
40 B
-50 demr
-60 dem
CF 821.5 MHz 10001 pts Span 30.0 MHz
Marker
Type | Ref | X-value | ¥-value | _Function | Function Result |
ML 827.8774 MHz 14.68 dom
T 1 814.79267 MHz 10.27 dem oce Bw 13.444555534 MHZ
T2 1 828.23733 MHz 9.17 dBm
L JL ] e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG402225B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM Middle Channel / 3MHz / 256QAM

m il il
Ref Level 30.00 cBm  Offset 1150 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.50 o & RBW 100 khz
le Att 30 dB SWT £3.2 ps @ VBW 100 kHz  Mode FFT be At 30 dB SWT 18.9 ps @ VBW 300 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.34 dBm mi1] -38.77 dBm|
. ] 9450 MHzZ - 817.430960 MHz
T oce Bw 5250475 MHZ, oce Bw 5.935806419 MHZ]
10 PRSP o 10
0 de 7 0 d8:
10 dam 10 dBm
-20 dém -20 dam
A o
|30 = -30 dam
-40 dBmv -40 dBm.
1 N
X
-50 dBm > = o~ = v
-60 dem
CF 819.0 MHz 10001 pts Span 2.8 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | X-value ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 818.53945 MHz 13.34 dbm M1 1 817.43696 MHz -2a,77 dbm
T 1 818.454055 MHz 5.91 darm oce Bw 1.095250475 MHz T 1 815.029097 MHz -51,29 dam oce Bw 5935806419 MHz
T2 1 819.549305 MHz 6.94 dBm T2 1 821.964004 MHz -50.64 dBm
L JU ] e L JU ] e
m il il
Ref Level 30.00 cbm  Offset 11,50 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.50 o & RBW 300 khz
le Att 30 dB SWT 18 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 12.7 ps @ VBW  1MHz Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.31 dBm mi1] 14.63 dBm
2 620.151900 MHz - . 523.09960 MHz
+.518548145 MHz oce Bw 9.107089291 MHZ]
o . oa [ - B o
u 'Y 1 7
0 de 0 d8: "
! {
/ \ | \
10 dam 10 dBm
/ /
-20 dém ¢ v
o At
sz@\;ﬂ«. nd o . S
-40 dBmv
-50 demr -50 dBm:
60 dBm -60 dam
CF 819.0 MHz 10001 pts Span 10.0 MHz CF 819.0 MHz 10001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 7 13.31 dém M1 1 £23.0996 MHz 14.63 dem
T 1 7.73 darm oce Bw 4.51B548145 MHZ T 1 814,47B45 MHz 9.01 dBim oce Bw 9.107089291 MHz
T2 1 821.262774 MHz 8.02 dBm T2 1 B823.58554 MHz 7.44 dBm
L JU ] e L JU ] e

Low Channel / 15MHz / 256QAM

ctrum il
Ref Level 30.00 dBm Offset 11.50 dB & RBW 300 kHz
le Att 30 dB SWT 12.6 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100
(@ 17K Max
mi1] 12.58 dBm
. B15.22460 MHZ
] oce Bw 13.498650135 MHz
LS. rnpal 12
10 ¢ ek . - | v
i \
0 de
/ \
10 dem £ 4
/ 4
-20 dém 1 S
\
v A
-0 dam
ﬁ/ au
-50 demr
-60 dem
CF 821.5 MHz 10001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 815.2246 MHz 12.58 dém
T 1 914.71768 MHz 8.15 dam oce Bw 13.498650135 MHZ
T2 1 828.21633 MHz 8.05 dBm

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225B

Emission masks — In-band emissions

LTE Band 26 / 1.4MHz / QPSK

Lowest Channel / 1RB

Highest Channel / 1RB

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.50 dB Mode Sweep

Spectrum

Ref Level 23,00 dBm Offset 11.50 d&
SGL Count 100/100
E.lRm AvigPwr

Mode Sweep

20 dB ek : 20 cbmit-Ghaek =
P2 201 r\’“\ p< 201 F"\[
10 dém ! 10 dBm |
\ [
der \'\\ 0 dem ]
-10 dBm 'J,, s -10 dBm ! -
-20 dem i \‘n -20 dBm ‘ ,f
\
W,
-30 dBm F“’ﬁ 30 dem 1 /
-40 dem M \ v -40 cem o "JI'
by W& e, b N SO et [ A
m: - m’
-60 dBm -60 dBm
=70 dBm -70 dBm

CF 814.7 MHz

Spectrum Emission Mask
Tx Power 24.82 dBm

5601 pts

standard: None
Tx Bandwidth 1.400 MHz

Span 6.0 MHz

RBW 30.000 kHz

CF 823.3 MHz 5601 pts Span 6.0 MHz

Standard: None
Tx Bandwidth 1.400 MHz

Spectrum Emission Mask

Tx Power 24.83 dBm RBW 30.000 kHz

Ref Level 30.00 dBm Offset 11.50 dB & RBW 1 kHz

__Rangelow | Rangeup | REW. | Frequency | Powerabs | Pawer Rel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000MHz | -737.500 kHz | 100.000 kHz 13.85875 MHz* -5.91 dBm” -34.73 dg* 3.08 da* -3.000 MHz | -737,500 kHz | 100.000 kHz 822.49340 MHz -42.26 dbm 57.09 db -29.26 dB
-737.500 kHz | -700.000 kHz | 300.000 Hz 813.99732 MHz -31.18 dBm -56.00 dB -11.18 dB 737500 kHz | -700.000 kHz | 300,000 Hz B22.56732 MHz _68.43 dBm 93.26 db _48.43 dp
700.000 kHz 737500 kHz | 300.000 Hz £15.40589 MHz -68.73 dem -93.55 de -48.73 0B 700.000 kHz | 737.500 kHz | 300,000 Hz 824.02304 MHz 34.30 dBm 5913 db 1430 dB
737,500 kHz 3,000 MHz | 100.000 kHz 815.61908 MHz -43.14 dBm -67.96 dB -30.14 dB 737.500 kHz 3.000 MHz | 100.000 kHz | 82403804 MHz* “5.67 dBm* 490 dB”* B
L J L [ ]
Date: 2 03:14:25 Dat 2
Channel power -13dBm > -14.36dBm Pass Channel power -13dBm > -13.13dBm Pass
Spec = Spectrum I:IU:D

Ref Level 30.00 dBm Offset 11.50 dB & RBW 1 kHz

l& Att 40 dB @ SWT 100 ms @ VBW 3 kHz  Mode Sweep | Att 40 dB @ SWT 100 ms & VBW 2 kHz Mode Sweep
SGL Count 100/100 SGL Count 1004100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
20 dB 20 dém
10 dBm 10 dBm
0 dBm 0 dem-
-10 dem -10 dBm
-20 dam _&] dem.
N i
A V) “
PN (TS W f .
30 dem -30'dBm—4—=~ LY.
40 dBm - -40 dBm —— -
ivce YN TP, o 5 LW AV
S WA
-50 dBm -50 dBm
-60 dBm -60 dBm.
CF 813.95875 MHz 1001 pts Span 200.0 kHz CF 824.03804 MHZ 1001 pts Span 200.0 kHz

Channel Power

Bandwidth 100.00 kHz Power -14.36 dBm Tx Total -14,36 dBm

Channel Power

Bandwidth 100.00 kHz Power -13.13 dBm Tx Total -13.13 dBm

J

L JL J

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225B

Lowest Channel / Full RB

Highest Channel / Full RB

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.50 dB Mode Sweep

Ref Level 23.00 dém Offset 11.50 de
SGL Count 100/100

Mode Sweep

[@1rm AvgPwr

20 Bt dhock n 20 dBiwit-Ghoek ;
P< 200 P< 20
10 dém e 10 dBm [«vv d\
0 dBm “ 0 dem J l‘
\
10 dB -10 dBm -
oo, n
-20 dm Yo e 20 dBm. Wu J '%‘WW\.
-30 dB - \Mﬂ\ = -30 dém s L8
T e p]
ot s 40 S v
T [l )
508 50 dBm
60 dBm 50 dBm
70¢8 70 dem
CF 814.7 MHz

5601 pts Span 6.0 MHz

CF 823.3 MHz 5601 pts

Span 6.0 MHz

Spectrum Emission Mask
Tx Power 23.82 dBm

Standard: None

Tx Bandwidth 1.400 MHz RBW 30.000 kHz

Spectrum Emission Mask
Tx Power 23.88 dBm

Standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100,000 kHz 813.06196 MHz* -12.42 dBm* -36.24 db* 0.58 dg* -3.000 MHz | -737.500 kHz | 100.000 kHz 822,54375 MHz -16.64 dBm ~40.52 db -3.64 dB
-737.500kHz | -700.000kHz | 300.000 Hz 813.99196 MHz -36.21 dBm -60.03 d -16.21 dB 737500 kHz | -700.000 kHz | 300,000 Hz 822.59304 MHz -39.84 dBm 6372 db -19.94 dB
700.000 kHz | 737.500 kHz | 300.000 Hz | B15.40161 MHz -37.73 dBm 5155 dB -17.73 dB 700.000 kHz | 737.500 kHz | 300,000 Hz 824.00589 MH2 -40.18 dBm 64.06 db 20,18 dB
737.500 kKz 3.000 MHz | 100,000 kHz 815.45196 MHz -13,10 dBm -36.92 dB. -0.10 dB 237.500 kHz 3.000 MHz | 100,000 kHz 824.04125 MHz 14.88 dBm 26 db 188 dB
i ] ] il [

Channel power -13dBm > -13.02dBm Pass

trum

Ref Level 30.00 dém  Offset 11.50 dB @ RBW 1 kHz
l& Att 40 dB @ SWT 100 ms @ VBW 3 kHz
SGL Count 100/100

@ 1Rm AvoPwr

Mode Sweep

20 dBr

10 dér

0 dem:

-10 dém-

-20 dim:

-30 dbm
Py poit
e

-40 dBm

" = -
S— N*WWWWMW

-50 dBm:

.60 dB

CF 813.96196 MHz
Channel Power

Bandwidth 100.00 kHz Power -13.02 dBm

Il )

1001 pts Span 200.0 kHz

Tx Total -13,02 dBm
) wo

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Channel / 1 RB

Highest Channel / 1 RB

Spectrum

(=)

Spectrum

Ref Level 23.00 dem
SGL Count 1007100

Offset 11.50 dB Mode Sweep

Ref Level 23,00 dém  Offset 11.50 db
SGL Count 100/100

Mode Sweep

@ 1Rm AvoPwr
" Fvn 20 dBritGhock =
! p<200 lf"*\
10dB ’ 1
| | o o f
7 \\ -10 dBm. /
r{f L\ -20 dBm ‘ / H‘,\‘
'll -30 dBm
IW P T
L -40 dBm i
A W v Y b idenboit bl Livetqrltons W ) 1
S =50GBT-
-60 dBm
-70 dem
CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MHz 5601 pts Span 6.0 MHz
== £olpt
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power 24.14 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz T Power 24.07 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range Low RangeUp | RBW | Frequency Power Abs | Power Rel ALimit Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit
-3.000 MHz -737.500 kHz | 100.000 kHz 813.96196 MHz* -12.75 dBm* | -36.89 dB* 0.25 dB* -3.000 MHz ~737.500 kHz | 100.000 kHz 822.23952 MHz ~41.01 dBm ~65.06 dB, —26.01 db
-737.500 kHz | -700.000 kHz  300.000 Hz 813.99518 MHz -33.97 dém -58.11 dg -13.97 dB 737500 kHz | 700,000 kHz | 300,000 Hz 82258125 MHz 69.02 dBm 93,00 dB -40.02 dB
700.000 kHz 737.500 kHz | 300.000 Hz 815.43482 MHz -69.85dém | -03.00d8 -49.85 d8 700.000 kHz 737.500 kHz | 300,000 Hz 824.00482 MHz -35.43 dBm -50.50 dB -15.43 dB
737,500 kHz 3,000 MHz | 100.000 kHz 815.78191 MHz -43.29 dém 43 dB 29 dB 237 500 kHz 3.000 MHz | 100,000 kHz | 824 .03504 MH2* “i5.47 dBm® 3654 dB* 053 d&*
Date: 03:15:22

Date: 24.DEC.2024

Channel power -13dBm > -13.91dBm Pass

Channel power -13dBm > -14.42dBm Pass

Spectrum

Spectrum I

Ref Level 30.00 dém Offset 11.50 d& & RBW 1 kHz

Ref Level 3000 dém  Offset 11.50 d& & RBW 1 kHz

o At 40dE ® SWT  100ms @ VBW 3kHz Mode Sweep o att 40de @ SWT 100 ms @ VBW 3 kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr ® 1Rm AvgPwr
20 dem: 20 dBm
10 dém 10 db
0 dBm 0 dem
-10 dBm -10 dBm
-20 dBm -20 dBm
ww\w ner L
-40 dBm V/J\'\W
-50 dem
60 dBm
CF 813.96196 MHz 1001 pts Span 200.0 kHz | | | CF 824.03804 MHz 1001 pts Span 200.0 kHz
Channel Power

Bandwidth 100.00 kHz Power -13.91 dBm Tx Total -13.91 dBm

Channel Power

Bandwidth 100,00 kHz Power -14,42 dBm Tx Total -14.42 dBm

) J

24.DEC.2024

Date: 13:25:22

Il J

24 .DEC.Z2024

Date: 13:20:35

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225B

Lowest Channel / Full RB

Highest Channel / Full RB

ectr

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.50 dB

Mode Sweep

@ 1Rm AvgPwr

SGL Count 100/100

Ref Level 23.00 dém Offset 11.50 de

Mode Sweep

[@1rm AvgPwr

20 dBmeH-Gheak . 20 dBinmit-Gheek ¥
P< 200 P<20(
10 dBm 10 dBm -
0 der ; 4 0dam } 1\
-10 dBm { L 10 dem |
i
20 dam .«—"“"W ML".""I’W 20 dem W it i
-30 dBm w Mm -30 dBm WM MW
ik w, g 40 g M"M WM’M.“
Wi
-50 dBm -50 dBm
-60 dBm -60 dBm
-70 dBm: -70 dBm

CF 814.7 MHz

5601 pts

Span 6.0 MHz

Spectrum Emission Mask
Tx Power 23.08 dBm

standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

03:19:15

CF 823.3 MHz

5601 pts

Span 6.0 MHz

Spectrum Emission Mask
Tx Power 23.05dBm

Standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz _100.000 kHz 513.95982 MHz -13.88 dem -36.56 B -0.88 dB
-737.500 kHz | -700.000 kHz  300.000 Hz 813.99518 MHz -38.65 dém -61.72 dg -18.65 de
700,000 kHz 737.500 kHz 200.000 Hz £15.40589 MHz -39.73 dBm -62.81 dB -19.73 db
737,500 kHz 3,000 MHz | 100.000 kHz 81545196 MHz -15.50 dém -33.57 d& -2.50 dB
] ]

Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz 622.54161 MHZ -17.73 dBm 2078 db -2.73dB
737500 kHz | -700.000 kHz | 300,000 Hz 822.59304 MHz -40.57 dBm 6362 db 2057 dB
700.000 kHz | 737.500 kHz | 300,000 Hz 824.00804 MHz -40.85 dBm 63,91 dB -20.85 dB
737.500 kHz 3.000 MHz | 100.000 kHz 824.04768 MHz -16.66 dBm 71de -3.66 dB
1 v

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Channel / 1 RB

Highest Channel /1 RB

Spectrur mr)|| Spectrum 7
Ref Level 23.00 dBm  Offset 11.50 dg Mode Sweep Ref Level 23.00 dém  Offset 11.50 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AwvgPwr @ 1Rm AvoPwr
Bt Shook r 20 dBimit-Gheek :
P<200 aat P<200
10 dém ]f 1 10 dBm iﬂv\\
B f \ 0 dem [’ !
-10 dim ‘\ -10 dBm: 7 0
J
-20 dém J’r‘} \ -20 dBm ‘ F’ L\
-30 dBm V' : 30 dem { ,," 'w]
-40 dam M -40 dBm ™ T |
Y R
) IR w '\l e T " " S ooty ’W""L""“ / Lnu‘f‘ M el L "
d8m e = St ¥ .
-60 dBm -60 dBm
70 dBm 70 dBm
CF 814.7 MHz 5601 pts Span 6.0 MHz |||{ GF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_22.88 dBm T Bandwidth _1.400 MHz RBW 30.000 kHz Tx Power 22.92 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup RBW Frequency | Powerabs | PowerRel | ALimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  alimit
3.000 MHz | -737.500 kHz _100.000 kHz | 613.95082 MHz ~13.10 dem 35.09 8 0.10 0B ~3.000 Mz 737 500 k= | 100.000 Kz 552 35092 1 1050 dom ~&3.92 dF =7 2008
737,500 kHz | -700.000kHz | 300.000Hz | B13.99625 MHz -38.01 dam -58.89 dB -16.01 de 737500 kHz | -700.000 kbg | 300,000 He o2 56742 M eu'e2 dam D254 dB eEzdB
700000kHz | 737.500kHz [ 300.000Hz | 81543696 MHZ -69.94 dém -o2.62 d8 -40.04 dB 700000 kHz | 737.500 kHz | 300.000Hz | B24.00696 MHz -36.77 dBm 59,69 dB -16.77 dB
737.500 kHz 3.000 MHz | 100.000 kHz | 815.65122 MHz 43,16 dBm -66.05 de -30.16 dB 737500 kHz 3,000 MHz | 100,000 kHz 854 05346 Mz ~15.57 dAm o db T
.
I 1 r3

Lowest Channel / Full RB

Highest Channel / Full RB

Spectrur

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.50 dB

Ref Level 23.00 dém  Offset
SGL Count 100/100

Mode Sweep

11.50 de Mode Sweep

[@1rm AvgPwr

£ 20 dBinmit-Gheek

10 dBm

P< 200
{\.«.r\..‘ruvxr

0 dBm

e e

-10 dem:

=20 dBm

HM

i

-30 dBm

-50 dBm

-40 dBm

LW

-60 dBm

-50 dBm

-70 dBm

-60 dBm

-70 dem:

CF 814.7 MHz

5601 pts Span 6.0 MHz | || GF 823.3 MHz

Spectrum Emission Mask
Tx Power 21.93 dBm

5601 pts Span 6.0 MHz

standard: None

Spectrum Emission Mask
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz Tx Power 21.88 dBm

Standard: None

Tx Bandwidth 1.400 MHz RBW 30.000 kHz

__Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | alimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz __100.000 kHz | 613.95875 MHz ~18.03 dém -39.96 dB 5.03 0B ~3.000 MHz | 737 500 kfiz | 100.000 Kz | B22.55232 Mz 1071 dBm 1,60 dB =710
737500 kHz | -700.000 kHz | 300.000Hz | 813.99304 MHz -41,03 dBm -62.95 de -21.03 de 737500 kHz | -700.000 kb | 300000 He | B22 50304 MHz 4250 dem 5448 OB 25048
700,000 kHz 737.500 kHz 300.000 Hz 81540696 MHz -41.58 deém -63.51 dB -21.58 dB 700.000 kHz 737.500 kHz 300,000 Hz 824.00696 MHz ~42.18 dBm 64,06 dB 22.18 dB
Z37.500 kHz 3.000 MHz 1_100.000 kHz 81545136 WHz -18.63 dBm ~40.56 dB 5.63d8 737.500 kHz 3.000 MHz | 100.000 kHz 824.04875 MHz -18.31 dBm 40,19 d& 5.31dB
T
)i i )

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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